
L w  OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2 548 BLURSTONE PINES DRIVE 
TALUkL4SSEE, FLORIDA 32301 

FREDERICK L. ASCIWCER, JR. 
CHKIS H. BENTLEY. P.A. 
ROBERT c. BrbLvNAN 
F. MARSHALL DETERDING 
JOHN R. JENKINS. P.A. 
KYLE L. KEMPER 

C s s m  H. O’STEEN 

W~LLIAM E. SUNDSTROM, P.A. 
DLLNE D. TREMOR, P.A. 

SiEP’EN T. MINDLIN, P.A. 

DARES L. SHlPPY 

JOHN L. WHARTON - 
ROBERT M .  C. ROSE, (1924-2OOG) 

Tim Devlin, Director 
Division of Economic Regulation 
Room #160B 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

( € 5 0 )  8---6555 

 FA^ (850)  GjG+019 

n-ww rsbattorneys com 

CENTRAL FLORIDA OFFICE 
SANLLNDO CENTER 
2180 WEST STATE ROAD 434 
[...]
respective classification of its customers. This map also shows the 
location and size of the Applicant's distribution and collection lines, 
as well as its plant sites. In accordance with the provision of the rule, 
one copy is attached. 

Rule 25-30.440(2), F.A.C. requires the utility to provide a list of 
chemicals used for water and wastewater treatment, by type, showing 
the dollar amount and quantity purchased, the unit prices paid and the 
dosage rates utilized. KW Resort failed to provide an estimate of its 
dosage rates for each chemical it uses. 

(b) 

Utility Response: Attached hereto as Attachment 4 is a breakdown of chemicals for 
2006, as requested in the above. 

(c) Rule 25-30.440(9), F.A.C. requires the utility to explain how its vehicles 
are allocated to the utility. The utility failed to provide the method of 
allocation to the utility. 

Utility Response: Attached hereto as Attachment 5 is a schedule showing all of the 
vehicles owned by the Utility and used exclusively for the provision 
of Utility service and how those are allocated to GFI, as the contract 
operator. 

Rose, Sundstrom & Bentley, LLP 
2 5 4 8  Blairstone Pines Drive, Tallahassee. Florida 52301 



September 12, 2007 
Page 3 

If you have any other questions in this regard, please let me know. 

FMD/tms 

cc: Ann Cole, Clerk 
Ralph Jaeger, Esquire 
Mr. Troy Rendell 
William Smith, Jr., Esquire 
Robert C. Nixon, CPA 
Paul DeChario, CPA 

fAkwresort\devlin.ltr 

J 

Rose, Sundstrom & Bentley, LLP 
2 5 4 8  Blairstone Pines Drive. Tallahassee. Florida 32301 



UPDATED CAPACITY ANALYSIS REPORT 

for the 

Located in 

MONROE COUNTY 

Facility LD. No. FLA 0 1495 1 
Expiration November 27,2006 

REPORT DATE: January 2005 

Prepared by 

The Weiler Engineering Corporation 
20020 Veterans Blvd.,Suite 7 - .  

Port Charlotte, Florida 33954 
(941) 764-6447 



CERTIFICATIONS 

I certify that the information contained in this report is true and correct to the h ~ f  of”:‘ 

k~-.-;kdg~, k L v p ~ ~  W C ~ S  preparea in accordance with sound engineering principles, and 
I have discussed the recommendations and schedules with the permittee or the 
permittee’s delegated representative, 

Weiler Engineering Corporation 
20020 Veterans Blvd., Suite 7 
Port Charlotte, Florida 33054 
(94 1) 764-6447 

Edward R. Castle, P. E. 
FL. Registered Engineer No. 58574 

/ / 

Date / 

I am fully aware and I intend to comply with the recommendations and schedules 
included in the report. 

KW Resort Utilities Corp. 
6450 Junior College Road 

Manager Key West, Florida 33040 

Date 



TABLE OF CONTENTS 
INTRODUCTION 
GENERAL INFORMATION 
COLLECTION SYSTEM 
TREATMENT PROCESS 
RESIDULES MANAGEMENT 
EFFLUENT DISPOSAL 

EXISTING CONDITIONS 
PERMITTED CAPACITY 
AVERAGE DAILTY FLOWS 
SEASONAL FLOW VARIATION 
UPDATED FLOW INFORMATION 
INFLUENT LOADING INFORMATION 

FUTURE CONDITIONS . 
POPULATION PROJECTIONS 
FLOW PROJECTIONS 

RECOMMENDATIONS TO REDUCE EXTRANEOUS FLOWS TO THE 
TREATMENT FACILITY 

SUMMARY AND CONCLUSIONS 
TIME FOR TMADF TO REACH PERMITTED CAPACITY 



INTRODUCTION 
This TT,-,JlteA Pmnoc;t., ~,.,,-.l.ro:m D--,.-& :- -..--.:d-d _ I  '.- -e-:A 1 L. LL- T r T T ?  -, --- - - -= - - -  -- =-- . ---- I" --y**.-.U "J C l l V  L k  .I L\W*WLC 

Utilitiei Corp. DAmesbc Wastewater Facility Permit, Section V, Operation and 
Maintenance Requirements. The Updated Capacity Analysis Report is prepared in 
accordance with Rule 62-600.405, F.A.C. 

GENERAL INFORMATION 

KW Resort Utilities Corp. is a permitted 0.499 MGD wastewater treatment facility 
located on Stock Island, Key West. The KW Resort Utilities Corp. wastewater treatment 
plant receives wastewater f?om the Monroe County Detention Facility, Convalescence 
Center, Monroe County Animal Shelter, numerous small commercial businesses and 
larger trailer parks, single-family residences, and multiple-family apartment buildings 
and condominiums. 

The wastewater treatment facility consists of two extended aeration treatment plants, 
installed separately, but piped together to allow the facility to operate as a single plant. 
The plants, with design flows of 0.249 MGD and 0.25 MGD, respectively, are equipped 
with sand filters and chlorine contact chambers. 

Treated wastewater is pumped to the Key West Golf Course reuse storage ponds for slow 
rate land application and to the Monroe County Detention Center for toilet flushing and 
cooling water. Backup effluent disposal is provided by three (3) six-inch Class V Group 
I11 underground injection wells. 

Residuals, classified as Class B, are stored aerobically, and stabilized on drained drying 
beds. Land application and disposal in a Class I or I1 solid waste landfill are the 
permitted methods of residual use/disposal. 

COLLECTION SYSTEM 

In 2004, the KW Resort Utilities Corp. provided wastewater treatment for 1297 
residential customers and 18 1 commercial customers bring the total connections 
receiving service at the wastewater treatment system to 1478. Wastewater flows to the 
KW Resort Utilities Corp. wastewater treatment facility consists entirely of domestic 
wastewater, no industrial sources of wastewater are discharged to the KW Resort Utilities 
Corp. wastewater treatment facility. 

As of December 2004, the wastewater transmission system consists of twelve (12) utility 
owned and ten privately owned lift stations ranging in size from 75 gpm to 600 gpm, 
approximately eleven miles of PVC force main, and clay gravity sewer collection lines. 
The Utility also operates and maintains a vacuum collection system consisting of five 



miles of PVC vacuum mains. The effluent force main runs parallel to the influent force 
main, and delivers reclaimed water to the Key West Golf Course reuse ponds and 
Monroe County Detention Facility reuse water storage tanks via the MCDC reuse water 
pump station. 

In 1998, the KW Resort Utilities Corp. began to correct high effluent salinity due to 
groundwater infiltration by slip-lining the deep gravity sewer mains and deteriorated 
manholes and wet wells. Ten manholes and one wet well were repaired using the 
polytriplex lining system. Most of the gravity mains along Miriam and Roberta Streets, 
and 6th Avenue through 12th Avenue (Lincoln Gardens) were slip-lined in 1998. Gravity 
sewer collection system repairs and the placement of rain-guards under the manhole lids 
significantly reduced inflow and infiltration. 

More recently, infiltration of rainwater into the gravity collection system has resulted in 
elevated flow at the wastewater treatment facility. The average monthly flow during the 
wet season (May through November) increases the annual average monthly flow by 3 to 
22 percent. 

In an effort to identify and reduce infiltration, a program of televising the unlined gravity 
sewer mains has been undertaken by the Utility. Broken sewer mains, leaking joints, and 
excessive flows from service laterals discovered by the TV inspections will be corrected. 

Repairs to correct damaged sewer mains or sewer mains with leaking joints and service 
laterals includes slip-lining PVC mains and replacing clay-pipe mains. Leaking service 
laterals can be repaired by lining or grouting or exposing the pipe for repair or 
replacement. Televising service laterals to determine the cause and location of excess 
flow is limited by difficulty of access. 

TREATMENT PROCESS 

The 0.499 MGD treatment facility consists of two independent treatment trains, a 0.250 
MGD plant and a 0.249 MGD plant. The extended aeration process is followed by sand 
bed filtration and disinfection with chlorine. 

Chlorinated effluent is pumped to the reclaimed effluent pumping station located on the 
Key West Golf Course. Reuse water flows into the golf course storage ponds for spray 
irrigation. Reuse water is also pumped to the Monroe County Detention Facility reuse 
storage tanks for fire protection, toilet flushing, air conditioning cooling tower make-up 
water, and landscape irrigation. Reclaimed effluent that does not meet the effluent water 
quality limitations flows automatically to the injection wells located at the KW Resort 
Utilities Corp. Facility. 



A process flow schematic and the existing hydraulic and process profile for the KW 
Resort Utilities C o p .  wastewater treatment plant unit processes is provided. 

Raw wcstewater is pumped to the KW Resort Utility wastewater treatment facility. At 
this point the raw w a q t m + ~  f l ~  2 5 Z A  t; ivy" D G ~ W  inriuent pipes controlled by 
two valves. These valves control the volume of raw wastewater directed to each 
treatment train. There are two treatment trains which are operated independently. At the 
top of the plant are two splitter boxes where the raw wastewater flows through the bar 
screens. After the wastewater flows through the bar screens it is collected in equalization 
chambers or surge tanks. From these surge tanks the flow is pumped back up to the top 
of the treatment plant to a flow regulator box. This flow splitter box regulates the amount 
of flow from the surge tank pumps to the aeration basins. The amount of flow to the 
aeration basins and is controlled through a V notch weir. Within this flow splitter box is 
an overflow weir allowing excess wastewater to be directed back into the surge tank. 

The extended aeration process begins as wastewater enters the aeration chamber and is 
mixed with return activated sludge (RAS) and air. The aeration and mixing process 
occurs in the aeration tank. 

Sedimentation occurs in the clarifier. Mixed-liquor fkom the aeration tank flows into the 
clarifier, where sludge settles to the bottom of the clarifier. The settled sludge is retumed 
to the aeration tanks as return activated sludge or directed to the aerobic digester as 
wasted sludge. 

Following the sedimentation process, the wastewater effluent passes through gravity sand 
filters to facilitate total suspended solids removal required for high-level disinfection. 
The filtered effluent next flows into the chlorine contact chamber for the final step in the 
treatment process, high-level disinfection. The treated wastewater effluent is tested to 
assure compliance with the permitted reclaimed water quality limitations for reuse and 
disposal. 

Effluent that meets all permit requirements as specified in the permit, Section 1. 
Reclaimed Water And Effluent Limitations and Monitoring Requirements, is pumped to 
the Key West Golf Course effluent pump station. Reclaimed wastewater effluent will be 
used for fire protection, toilet flushing, air conditioning cooling tower make-up water, 
and landscape irrigation at Monroe County Detention Facility, and golf course spray 
irrigation. 

Wastewater treatment plant effluent that fails to meet reuse requirements but complies 
with the disposal requirements is directed to three Class V Group I11 injection wells 
located at the KW Resort Utilities Corp. Facility. 

RlESIDUALS MANAGEMENT 



I 



I .I 

TO INJECTlON WELLS 

REUSE TO GOLF COURSE- 

CBOD5 & TSS 
COMPOSE I &I- SAMPLING + 



Residuals generated by this facility are stabilized aerobically, air dried on sand beds for a 
minimum of three months, and land applied in accordance with Chapter 62-640, F.A.C. 
and title 40 of the Code of Federal Regulations Part 503 (503.32(b)(3)) for residual 
processing to significantly reduce pathogens (PSRP) for Class B sewage sludge. 

. < -  Waste activated sludge is stnred I l n d m r  - P - - - ~ ~ -  - - - - ’ ’ A *  - _ _  ____-. u.IVLIY. u u y M l l ~ L G  13 urainea o n  the 
top of the aerobic digester tank and returned to the aeration chamber to make room for 
the activated-sludge wasting. Digested sludge is poured onto the drying beds, and air- 
dried for three months. 

- - m 

The dried cake is hauled to the Circle “I” Ranch, Saint Lucie County, Florida for land 
application, The alternate agricultural site is the Circle “0” Ranch, Saint Lucie County, 
Florida. 

Total acreage of the Circle “I” Ranch is 1,904.8 gross acres with 1,394.5 net acres 
available for residuals application. Pasture grasses are grown on 14 fields. Predominant 
soils consist of pineda, riviera (depressional and fine), pople, pineda, winder 
(depressional), chobee loamy, floridana, malabar (fine), and pepper sands. 

Total acreage of the Circle “0” Ranch is 706.7 gross acres with 467.5 net acres available 
for residuals application, Citrus and Bahiagrass are grown on predominantly malabar 
(fine), oldsmar, pepper, pople, riviera (depressional), floridana, winder, and hilolo loamy, 
pineda, and chobee loamy sands. Residuals application rates are limited to agronomic 
rates based on 215.4 net acres of citrus and 252.1 net acres of pasture grasses. 

EFFLUENT DISPOSAL 

Chlorinated effluent that meets all reclaimed wastewater requirements as specified in the 
permit, Section I, Reclaimed Water And Effluent Limitations and Monitoring 
Requirements, is pumped fiom the KW Resort Utilities Corp. wastewater treatment 
facility effluent wet well to the Key West Golf Course effluent pump station and 
irrigation storage ponds to be used for fire protection, toilet flushing, air conditioning 
cooling tower make-up water, and landscape irrigation at the Monroe County Detention 
Facility, and golf course spray irrigation. 

Effluent that fails to meet reuse requirements but complies with disposal requirements 
automatically flows by gravity overflow to three Class V Group I11 injection wells 
located at the KW Resort Utilities Corp. facility, approximately fifty feet North of the 
effluent wet well. 

Reclaimed wastewater effluent is slow rate land applied to an area of 100.27 acres at the 
Key West Golf Course. The spray irrigation area is calculated as the total golf course 
area 11 8.92 acres, minus 3 8.65 acres for the reuse ponds, storm water lakes, mangrove 
areas and impervious golf cart paths. 



The reuse storagelequalization ponds located at the Key West Golf Course have a 
combined surface area of 94,200ft2, providing adequate storage to accommodate the . 

flows from the KW Resort Utilities Corp. wastewater treatment facility. Flows to the 
golf course reuse storage ponds are discontinued if the pond level rises above the high 
water mark. The reclaimed water usage by the Key West Golf Course is recorded daily, 

The calculated hydraulic loading rate based on design flow of 0.499 mgd and pervious 
area 100.27 acres is 1.28 inches per week. Chapter 62-610.423(4), F.A.C. specifies the 
maximum allowable hydraulic loading to be not more than two inches per week. 

The hydraulic loading rate for 2004 is calculated as 0.68 inches per week, and is based on 
the Key West Golf Course daily spray irrigation water usage log. The maximum monthly 
average hydraulic loading rate, assuming the golf course is spray irrigated daily using 
100% of available effluent, is 0.98 inches per week. 

The reuse storage system located at the Monroe County Detention Center consists of a 
combination of interconnected storage tanks totaling 102,372 gallons. Each reuse storage 
tank has a capacity of 34,124 gallons. Reclaimed water fkom the KW Resort Utilities 
Corp. will be delivered to the Monroe County Detention Center storage tanks via the Key 
West Golf Course pump station. Reuse water from the storage tanks will be used for 
toilet flushing, air conditioning cooling tower make-up water, 3.3 acres landscape 
irrigation and for fire protection. A 4,800 gallon hydro pneumatic tank fed from the 
reuse storage tanks and equipped with high service pumps provides pressurized water 
necessary for these uses. 

Three Class V injection wells located at the KW Resort Utilities C o p .  wastewater 
treatment plant will serve as the alternate method of effluent disposal in periods of 
excessive wet weather or instances when reclaimed water cannot be delivered to the Key 
West Golf Course effluent pump station. 

Continuous on-line monitoring for chlorine residual and turbidity guarantees only 
reclaimed effluent that meets the minimum water quality limitations specified by permit 